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Annex for Bluetooth

FCCID: 2BDUR-1202261

1. Bandwidth

1.1 Test Result

Test Report No.: CTL2504014017-WFO01

1.1.1 OBW
TX Frequency Packet 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) Type ANT Result Limit Verdict
2402 DH5 1 0.863 / Pass
GFSK SISO 2441 DH5 1 0.875 / Pass
2480 DH5 1 0.880 / Pass
2402 2DH5 1 1.169 / Pass
Pi/4DQPSK SISO 2441 2DH5 1 1.173 / Pass
2480 2DH5 1 1.174 / Pass
2402 3DH5 1 1.179 / Pass
8DPSK SISO 2441 3DH5 1 1.181 / Pass
2480 3DH5 1 1.182 / Pass
1.1.2 20dB BW
X Frequenc Packet 20dB Bandwidth (MHz) .
fgce Type (l\chHz) / Type ANG Result Limit Verdict
2402 DH5 1 0.960 / Pass
GFSK SISO 2441 DH5 1 0.963 / Pass
2480 DH5 1 0.970 / Pass
2402 2DH5 1 1.290 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.291 / Pass
2480 2DH5 1 1.291 / Pass
2402 3DH5 1 1.308 / Pass
8DPSK SISO 2441 3DH5 1 1.308 / Pass
2480 3DH5 1 1.308 / Pass
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Annex for Bluetooth Test Report No.: CTL2504014017-WF01
FCCID: 2BDUR-1202261

1.2 Test Graph

1.2.1 OBW
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FCCID: 2BDUR-1202261
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FCCID: 2BDUR-1202261

Pi/ADQPSK_2DH5_MCH_2441MHz_Antl_NTNV
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FCCID: 2BDUR-1202261

8DPSK_3DHS5_LCH_2402MHz_Antl_NTNV
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FCCID: 2BDUR-1202261
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FCCID: 2BDUR-1202261

1.2.220dB BW
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Annex for Bluetooth Test Report No.: CTL2504014017-WF01

FCCID: 2BDUR-1202261

GFSK_DH5_HCH_2480MHz_Antl_NTNV
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FCCID: 2BDUR-1202261

Pi/ADQPSK_2DH5_MCH_2441MHz_Antl_NTNV
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FCCID: 2BDUR-1202261
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FCCID: 2BDUR-1202261
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Annex for Bluetooth

FCCID: 2BDUR-1202261

Test Report No.: CTL2504014017-WFO01

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
TX Frequenc Packet Maximum Peak Conducted Output Power (dBm .

Mode Type (I\(jIHz) y Type ANT1 ; Limit ( : Verdict
2402 DH5 -1.79 <=30 Pass

GFSK SISO 2441 DH5 -0.88 <=30 Pass
2480 DH5 -1.01 <=30 Pass

2402 2DH5 -0.96 <=20.97 Pass

Pi/4DQPSK SISO 2441 2DH5 -0.02 <=20.97 Pass
2480 2DH5 -0.15 <=20.97 Pass

2402 3DH5 -0.53 <=20.97 Pass

8DPSK SISO 2441 3DH5 0.39 <=20.97 Pass
2480 3DH5 0.26 <=20.97 Pass

Notel: Antenna Gain: Antl: -0.68dBi;
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Annex for Bluetooth

FCCID: 2BDUR-1202261

2.2 Test Graph

2.2.1 Power

Test Report No.: CTL2504014017-WFO01

GFSK_DH5 LCH_2402MHz_Antl_NTNV
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FCCID: 2BDUR-1202261
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FCCID: 2BDUR-1202261

Pi/ADQPSK_2DH5_MCH_2441MHz_Antl_NTNV
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FCCID: 2BDUR-1202261

8DPSK_3DHS5_LCH_2402MHz_Antl_NTNV
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FCCID: 2BDUR-1202261

8DPSK_3DH5_HCH_2480MHz_Antl_NTNV
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Annex for Bluetooth

FCCID: 2BDUR-1202261

3. Carrier Frequency Separation

3.1 Test Result

Test Report No.: CTL2504014017-WFO01

3.1.1 Antl
Antl
TX Frequency Packet Channel Separation 20dB Bandwidth Limit .
Mode Type (MH2) Type (MH2) (MH2) (MH2) Verdict
GFSK SISO HOPP DH5 1.000 0.970 >=0.97 Pass
Pi/ADQPSK SISO HOPP 2DH5 1.001 1.291 >=0.861 Pass
8DPSK SISO HOPP 3DH5 1.042 1.308 >=0.872 Pass
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FCCID: 2BDUR-1202261

3.2 Test Graph

3.2.1 Antl

Test Report No.: CTL2504014017-WFO01
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FCCID: 2BDUR-1202261
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FCCID: 2BDUR-1202261

4. Number of Hopping Frequencies
4.1 Test Result

4.1.1 HoppNum

X Frequency Packet Num of Hopping Frequencies

Mode Type (MH2) Type ANT1 Limit Verdict
GFSK SISO HOPP DH5 79 ~=15 Pass
Pi/ADOPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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4.2 Test Graph

4.2.1 HoppNum

Test Report No.: CTL2504014017-WFO01
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5. Time of Occupancy (Dwell Time)

5.1 Test Result

Test Report No.: CTL2504014017-WFO01

5.1.1 Antl
Antl
Mode TX |Frequency|Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DH1 0.380 31.600 321 121.980 | <=400| Pass
GFSK |SISO| HOPP DH3 1.638 31.600 171 280.098 | <=400| Pass
DH5 2.890 31.600 82 236.980 | <=400]| Pass
2DH1 0.390 31.600 318 124.020 |<=400| Pass
Pi/ADQPSK| SISO | HOPP | 2DH3 1.642 31.600 161 264.362 | <=400| Pass
2DH5 2.896 31.600 96 278.016 | <=400| Pass
3DH1 0.390 31.600 314 122.460 |<=400]| Pass
8DPSK |SISO| HOPP | 3DH3 1.640 31.600 161 264.040 | <=400| Pass
3DH5 2.898 31.600 99 286.902 | <=400| Pass
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FCCID: 2BDUR-1202261

5.2 Test Graph

5.2.1 Antl
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FCCID: 2BDUR-1202261
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Test Report No.: CTL2504014017-WFO01
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FCCID: 2BDUR-1202261
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FCCID: 2BDUR-1202261
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Test Report No.: CTL2504014017-WFO01
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FCCID: 2BDUR-1202261

8DPSK_3DHL1 HOPP_Antl NTNV

Ant: Ant1

CENT: 2441 MHz

Span: 0 Hz

RBW: 1 MHz
VBW: 1 MHz

‘ Detector: Peak

TraceType: Clear

SweepPoint: 10001

=10 4 SweepTime: 20 ms

Sweep: Single

Time of Pulse
-20 1 0.390ms

Level (dBm)
&

—— Trace

-90 T T T T T T T T T
0.0 20.0
Time (ms)
8DPSK_3DH1_HOPP_Antl_NTNV
i Ant: Ant1
CENT: 2441 MHz
Span: 0 Hz

RBW: 100 kHz

VBW: 100 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 31.6s
Sweep: Single

Number of Pulse
314

Dwell Time
122 46ms

Level (dBm)

—— Trace

-90 + T T T T T T T T T 1
0.0 316

Time (s)

33/52



Annex for Bluetooth Test Report No.: CTL2504014017-WFO01

FCCID: 2BDUR-1202261
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FCCID: 2BDUR-1202261
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6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

Test Report No.: CTL2504014017-WFO01

6.1.1 Ref
TX Frequenc Packet Level of Reference
Mode Type (I\(jIHz) / Type ANT (dBm)
2402 DH5 1 -1.97
GFSK SISO 2441 DH5 1 -1.18
2480 DH5 1
2402 2DH5 1 -1.91
Pi/4ADQPSK SISO 2441 2DH5 1
2480 2DH5 1 -1.15
2402 3DH5 1 -1.94
8DPSK SISO 2441 3DH5 1
2480 3DH5 1 -1.20
Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 -1.18 -21.18 Pass
2441 DH5 1 -1.18 -21.18 Pass
GFSK SISO 2480 DH5 1 -1.18 -21.18 Pass
-1.18 -21.18 Pass
HOEP RHD ! -1.18 -21.18 Pass
2402 2DH5 1 -1.03 -21.03 Pass
2441 2DH5 1 -1.03 -21.03 Pass
Pi/ADQPSK SISO 2480 2DH5 1 -1.03 -21.03 Pass
-1.03 -21.03 Pass
HQES 2DHS ! -1.03 21.03 Pass
2402 3DH5 1 -1.04 -21.04 Pass
2441 3DH5 1 -1.04 -21.04 Pass
8DPSK SISO 2480 3DH5 1 -1.04 -21.04 Pass
-1.04 -21.04 Pass
HOPP SDHS ! -1.04 -21.04 Pass
Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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6.2 Test Graph

6.2.1 Ref

Test Report No.: CTL2504014017-WFO01
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Test Report No.: CTL2504014017-WFO01
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FCCID: 2BDUR-1202261
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FCCID: 2BDUR-1202261
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6.2.2 CSE
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